Bayco Products

560-BATT LITHIUM-ION BATTERY PACK TEST SUMMARY
IN ACCORDANCE WITH SUB-SECTION 38.3 OF
MANUAL OF TESTS AND CRITERIA

BATTERY TRANSPORTATION INFORMATION

Name of Model and Product manufacturer. Battery contract manufacturer’s contact information.
Item Number: 560-BATT Electrochem Automation (Shanghai) Co., LTD.

No. 5788 Huaxia (W) Rd.
Item Description: Lithium Ion Battery Pack. Pudong, Shanghai, P.R. China 201204
Bayco Products Inc. Test Report Identification Date of Test Report
1640 Sanden Blvd. No. RZUN2016-2118
Wylie Tx, 75098 05/25/2016

Name of Test Laboratory.
List of tests conducted and results (ie: pass/fail).
VKAN Certification and Testing Co. LTD.

No. 3, Tiantaiyi Road, Kaitai Test T.1: Altitude Simulation : P
Science City, Guangzhou P.R.
China Test T.2: Thermal Test : P
Description: Test T.3: Vibration : P
Battery Pack for Flash\Work Light Test T.4: Shock : P
Cell Type: ICR18650-26 Test T.5: External Short Circuit: P
V/Capacity/W/H rating: 3.7V / 2600mAh /9.62Wh Test T.6: Impact/Crush: P/na
Battery Weight: 0.047 Kgm Test T7: Overcharge : P
Test T.8: Forced Discharge : P

Testing Requirements: The Rechargeable lithium Batteries
supplied by BAYCO PRODUCTS INC are tested according to
Section 38.3 of the Fifth Revised Edition of the
Recommendations on the Transport of Dangerous Goods,
manual of Test and Criteria (ST/SG/AC.10/11/Rev.5/Amend
.2/Section 38.3). The results comply with the relevant
requirements of the standard.

Comments: N/A

Reference to assembled Reference to the revised edition of the manual of Tests and For air transport only does the
battery testing: Section 38.3 Criteria: Section 38.3 of the Fifth Revised Edition of the battery comply with the 30%
Recommendations on the Transport of Dangerous Goods, manual of State of Charge: Y

Test and Criteria (ST/SG/AC.10/11/Rev.5/Amend .2/Section 38.3).

PRODUCT CLASSIFICATION FOR TRANSPORT (According to UN — DGP)

UN Classification: UN 3481 Proper Shipping Name: Lithium Ion Batteries (Contained in equipment)

Signature & Title: James Conner Engineer This document remains valid as long as no changes, modifications or additions are made

W Comner to the model(s) described in this document, after being transported from the
manufacturing facility. The model(s) has (have) been classified according to the

Date: 8/7/2019 applicable transport regulations and the UN Manual of Tests and Criteria as of the date
of the certification. The model(s) must be packaged, labelled, and documented
according to the country and other international regulations for transportation.

Rev. A
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Test Report

Mo LA ;. ARSI 560-BATT 3.7V 2600mAh
Name of Sample: Lithium Battery Pack 560-BATT 3.7V 2600mAh
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Consignor: ELECTROCHEM AUTOMATION (SHANGHAI)CO. , LTD
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No. : Name of Test lems External short circuit
Wt % Mk HARORGEA ERR
Sample No., Sample Status Max. I"anfrl:l SRperRS Other Event

001 e per s ahaaend 107. 5 0

002 |{‘\1Ifr:-'.:;‘l;lll: ‘f‘;:.lnlnl werd 108, 2 Q

o | ot IX )

004 R :T‘:-,E...lu!fs-.r--l 107. 5 0

005 e T 106, 6 0

T 083 o

007 gmf:::‘:ﬁ:’ Efﬁ.ﬁm--! 107.4 0

008 z"ﬁh:r:r::;?vl h:ﬁilljlllgl‘-l 106. 9 0

o | i, X 0

010 wfﬂﬂf‘. f ":ﬁ.lff-m--l Hacd =
l:l"r‘?iiﬁ This space imtentionally lel

il ank

Frii: D-MRAR R-BRAL F-AS K O-RMFIR. ALK, BRI,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

oo o

R R T



4L T RAS R PR F)
# A R - Hk6

Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report— Appendix 6
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No. Name of Test Items Impact
e % g M:j' iiihnﬁlﬁfeifrire -ﬁ-{&.ﬂ,ﬂ_
Sample No. Sample Status Rk ot Other Event

i mrlp :mf{?ﬁj ity 125. 1 0

o 1t\'l{f.“l-5.ir:u{r':ﬁ.ﬁ iy 126.5 0

Ui m'lcn;sruwf T-Tf,i ty 123. 4 0

e lrs}:f:\;:unﬁtr fnt:-ii ty 122.0 0

016 21[2}3[?:[:"': U:?.J"r. ty 131.0 0

o 20 Sov [ﬁ?ﬁi ty 126.9 0

g8 J501C SO% Copieity 132.1 -

oz 25{"?'"\%[03 nn“:"f:-l. iy 112.9 0

LLFE M This space intentionally left

blank

it D-B4R F-ALK O-RARIK. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Shanghal Institute of Chemical Industry NO. 1121040718
Testing Co., Ltd. Test Report — Appendix 7 s
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No. Name of Test ltems | vercharge
A ot b 5 Mok S IR &
Sample No. Sample Status Other Event
021 et Ptk kg 0
022 i Fotiy ke 0
023 iEXC Fully shargsl 0
024 Joxt Pty charped 0
025 SiE4C ol el 0
26 S501E Py chated 0
0
028 :1L12{L1Lﬂ1"{ﬁl“1'f:ﬁllltlhecl o
LFSEM This space intentionally left blank

Lk D-MAR F-A2 Kk 0-RARAR. LAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report— Appendix 8
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No. Name of Test ltems Forced discharge
Houin g Mok SRR
Sample No. Sample Status Oxhér Event
029 1CVC ]lf'-;:lrllil': :}Jhli'{clrl;l'arl:ud 0
030 1CYC ];L:I][lr}h :Ij‘irs"{r-llll-li‘ugrxl 0
031 10Y¢C ]r{.:J][ 1:" fi ijif-.lli red 0
032 1CYC Iifn:.il{lw:- Tiﬁ.:fllin-gmi 0
033 107C Pally discharged 0
034 JOYC Fully disehorged 0
035 16YC IFE?ILlJ-rh Tirfrlr‘iu'gcd 0
036 1070 1;:'::!1[1'? :Fj‘iﬁ:ulltll.i rged o
037 16YC ’Ti'—::l]? ?irfc#n rged 0
038 10YC IJ-?I{-]I\L. :;?lﬁi{-:llll_].u rged 0
039 zsm-f:-]g.\f 1:L :Eﬁ-lltiu geil 0
010 250YC Polly discharged 0
041 250YC Ful ;-ifffi'i-lﬁ.rgp.j o
042 250%C Ful :sf ?ii:;lll"li;llarged 0
043 256¥C Fal Il'j;-b- j.';srfcrr?arg.-d 0
044 2.im'r:5|=[;z.1c1i-i e — 0
045 a50C :afu‘f]f ?;Elzillliargm 0
046 2.‘-3-[‘.\'4:25?'{;?.5?'5 Tiﬁ'ﬁ!rsnd 0
017 25016 Fully dischorged 0
018 251G Fally distharged 0

&ix: DRk F-A2K 0-RAf4h. RAZK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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